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NO. PART NUMBER DESCRIPTION  QTY.
1 MSIsub05-28-005-ASSY Front Subframe - No PSR Fitting / Parts 1
2 MSIsub05-30-010a Steering Rack Bushing 2015+ 3
3 MSI-M10x1.25x50-BLCS Black Oxide Cap Screw 1
4 MSI-M10x1.25x60-BLCS Black Oxide Cap Screw 1
5 MSI-M10x1.25x25-BLCS Black Oxide Cap Screw 2

6 MSI-m10x25-CZFW M10 Flat Washer 4
7 MSIsub05-28-005h 47mm PSR round clamp GC & 2015+ 1
8 MSIsub05-28-005i 47mm Lower Clamp all model to date 1

S-10665 Shipping Box 12" x 12" x 40"

7 SHEET 1 OF 1VA (2015+)
REVASSEMBLY:CAR MODEL

THE INFORMATION CONTAINED IN THIS DRAWING IS THE SOLE 
PROPERTY OF MSI (Moore-Sport INC).  ANY REPRODUCTION IN 

PART OR AS A WHOLE IS STRICTLY PROHIBITED.

CONFIGURATION:Impreza  VA 

Street / MotorsportAPPLICATION
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Front Subframe 47mm VA 2015+
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